

CERTIFICATE

Oddies Textiles
Unit 3 Bank house
Greenfield Road
Colne
Lancashire
BB8 9NL



Date	30/03/12
Fabric	Catalan
Length	1 metres

Certificate No.	6130
Order No.	

This is to certify that we have carried out an in-house test on a sample of the supplied fabric detailed above.

The results from the test show a PASS to pass BS 5852 : 2006, Ignition Source 5.

No further tests have been carried out on the durability of the fabric's flame retardant properties, and we are therefore unable to provide any recommendation regarding fabric care.

Yours faithfully

For J E Talbot B.Sc
(Head of Testing)
GS/F/12